

RoHS Consolidated Test Report

Report No.: HT15DR-120283

Date: Dec. 03, 2015

Page 1 of 3

Applicant : KRINAS CHARALAMPOS KAI SIA OE T/A ANDROMEDA
LIGHTING

Address : UNIT 20E , 28TH OCTOBER STREET, AGIOS IOANNIS
RENTIS, 182 33, ATTIKI , GREECE.

Sample Information:

Sample Name : 22

Sample Description : Deck Head Light

Model/P.O. No. : 22

Trade mark : /

Material : /

Manufacturer : Same as applicant

Received Date : Nov. 23, 2015

Test Period : Nov. 23, 2015 to Dec. 03, 2015

Test Method:

Test Item	Test Method
Pb, Cd	IEC 62321-5:2013
Hg	IEC 62321-4:2013
Cr ⁶⁺	IEC62321:2008
PBBs, PBDEs	IEC62321:2008

Test Result(s): Please refer to the following page(s)

Test Conclusion: Based on the performed tests on the submitted sample(s), the test results of the sample shown in this report do not exceed the required limit of EU RoHS Directive 2011/65/EU.

Approved by: Linna. zhu

RoHS Consolidated Test Report

Report No.: HT15DR-120283

Date: Dec. 03, 2015

Page 2 of 3

Test Result(s):

No.	Part Description	Issue Body	Report No.& Issue Date	Test Data(ppm)
01	Silvery metal sheet	SGS	CANEC1318865701 Date: 2013/12/24	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ : Negative
02	Silvery metal E27 Thread	SGS	CANEC1504469401 Date: 2015/04/02	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ : Negative
03	Silvery-grey metal screw	SGS	CANEC1318865701 Date: 2013/12/24	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ : Negative
04	Silvery-grey metal nut	SGS	CANEC1318865701 Date: 2013/12/24	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ : Negative
05	White ceramic base	SGS	CANEC1503350401 Date: 2015/04/18	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ : Negative PBBs: N.D PBDEs: N.D
06	Golden metal enclosure	EUROFINS	EFSN14070111C-C Date: 2014/07/07	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ : Negative
07	Golden metal screw	EUROFINS	EFSN14070111C-C Date: 2014/07/07	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ : Negative

RoHS Consolidated Test Report

Report No.: HT15DR-120283

Date: Dec. 03, 2015

Page 3 of 3

No.	Part Description	Issue Body	Report No.& Issue Date	Test Data(ppm)
08	Black rubber gasket	SGS	CANEC1504718801 Date: 2015/04/10	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ : Negative PBBs: N.D PBDEs: N.D
09	Transparent glass enclosure	SGS	CANEC1503350402 Date: 2015/04/18	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ : Negative PBBs: N.D PBDEs: N.D

Remark:

mg/kg = ppm, N.D. = Not Detected (<MDL) , Negative=Cr⁶⁺ Not Detected

*** End of report ***

The results detailed in this test report relate only to the specific sample(s) tested. This report is not to be reproduced, except in full, without the written approval of The issuing Testing Technology.